

• PRODUCT INTRODUCTION •



□□□	□□□	
□□□□□	□□□ □□□□□ □□□□ □□□	
□□□□ PP	PP □□□□□□□□ □□□□□□□ □□	
□□□□□□	*	
□□□□□□□	*	
□□□□	*	
□□□□	□□ 5) □□□ 35 □□□□□ □□□□□)	
□□□□□□□□ □□□□□	12mm □□□□□□□□ □□□□□ □□□□	
□□□□	□□□□ □□□□ PP □□□□	
□□□□ □□□	□□□□	
□□□□□	25 * 25 * 2.0 □□□□□□ □□□□ □□□□□ □□□ □□□□	
□□□□□ □□□□	*	
□□□□ □□□□	*	
□□ / □□□□□	□□□□□ □□□□□□□□ i□t□	
	□ □□□□□□□□ ept□	
	□□□□□□□ □ □□□□□□□□	
	□□□□□ □□□□ □ i□t□	
	□ □□□□ □ epth	
	□□□□ □ H □□□□□□□	
	□□□□□ □□□□ idth	
□□□□	2 □□□□□□□□ □□□□□□□□ □□□□□□ / □□□□ □□□□□□□□ □□□□	
CBM	/□□□□□□□□□□	
/ □□□□□□ □□□□□ □□□□	20GP	40H□
□□□□		

• PARTS REFERENCE •



WORKSHOP



• ENGINEERING CASE •



OUR PHOTOS



CERTIFICATE

SGS

Test Report No. 2019040801701 Date: May 15, 2019 Page 1 of 1

Weight: 14.20kg

Sample Description: 170 mm x 170 mm x 1.2 mm x 1.2 mm x 1.2 mm

Other Description: Chair frame 40 mm x 1.2 mm x 1.2 mm x 1.2 mm

Sample Pictures

Test Results

SGS

SGS

Test Report No. 2019040801702 Date: May 15, 2019 Page 1 of 1

Weight: 14.20kg

Sample Description: 170 mm x 170 mm x 1.2 mm x 1.2 mm x 1.2 mm

Other Description: Chair frame 40 mm x 1.2 mm x 1.2 mm x 1.2 mm

Sample Pictures

Test Results

SGS

SGS

Test Report No. 2019040801703 Date: May 15, 2019 Page 1 of 1

Weight: 14.20kg

Sample Description: 170 mm x 170 mm x 1.2 mm x 1.2 mm x 1.2 mm

Other Description: Chair frame 40 mm x 1.2 mm x 1.2 mm x 1.2 mm

Sample Pictures

Test Results

SGS

SGS

Test Report No. 2019040801704 Date: May 15, 2019 Page 1 of 1

Weight: 14.20kg

Sample Description: 170 mm x 170 mm x 1.2 mm x 1.2 mm x 1.2 mm

Other Description: Chair frame 40 mm x 1.2 mm x 1.2 mm x 1.2 mm

Sample Pictures

Test Results

SGS

SGS

Test Report No. 2019040801705 Date: May 15, 2019 Page 1 of 1

Weight: 14.20kg

Sample Description: 170 mm x 170 mm x 1.2 mm x 1.2 mm x 1.2 mm

Other Description: Chair frame 40 mm x 1.2 mm x 1.2 mm x 1.2 mm

Sample Pictures

Test Results

SGS

SGS

Test Report No. 2019040801706 Date: May 15, 2019 Page 1 of 1

Weight: 14.20kg

Sample Description: 170 mm x 170 mm x 1.2 mm x 1.2 mm x 1.2 mm

Other Description: Chair frame 40 mm x 1.2 mm x 1.2 mm x 1.2 mm

Sample Pictures

Test Results

SGS

SGS

Test Report No. 2019040801707 Date: May 15, 2019 Page 1 of 1

Weight: 14.20kg

Sample Description: 170 mm x 170 mm x 1.2 mm x 1.2 mm x 1.2 mm

Other Description: Chair frame 40 mm x 1.2 mm x 1.2 mm x 1.2 mm

Sample Pictures

Test Results

SGS

SGS

Test Report No. 2019040801708 Date: May 15, 2019 Page 1 of 1

Weight: 14.20kg

Sample Description: 170 mm x 170 mm x 1.2 mm x 1.2 mm x 1.2 mm

Other Description: Chair frame 40 mm x 1.2 mm x 1.2 mm x 1.2 mm

Sample Pictures

Test Results

SGS

SHIPPING

15-25 40 * 1 15-35 40 * 2

EX FOB CIF C & F LC

100 C.

OUR SERVICE

100 C.

100 C.

100 C.



Manager : Rachel

Whatsapp/Wechat:

0086-13590681820



E-mail:

rachel@new-city.cn